
STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 
 

STAFF REPORT FOR REGULAR MEETING OF JULY 7-8, 2005 
Prepared June 16, 2005 

 
ITEM: 20 
 
SUBJECT:  Revised Waste Discharge Requirements and Termination of NPDES 

Permit, Order No. R3-2005-0070 for Chevron Texaco Produced Water 
Management Facility, San Ardo Oil Field, Monterey County 

 
 
KEY INFORMATION 

Discharger: ChevronTexaco Exploration and Production Company (formerly Texaco Exploration 
and Production Inc.) 

Location: San Ardo Oil Field in Monterey County 
Discharge Type: Produced water extracted during gas and oil production operations  
Design: Oil and solids removal, degasification, warm lime softening, multi-media filtration, ion 

exchange softening, two-pass reverse osmosis, sodium adsorption adjustment, 
neutralization, constructed post-treatment wetlands 

Disposal:  Recharge basins 
Capacity:  2.1 MGD average daily flow, 6.3 MGD maximum daily flow 
Present Flow: None 
Recycling: Treated produced water will recharge shallow aquifer 
Existing Orders: Waste Discharge Requirements Order No. 99-81, NPDES Permit No. CA004983 
 
 

SUMMARY 
ChevronTexaco Exploration and Production 
Company (formerly Texaco Exploration and 
Production Inc., hereafter ChevronTexaco) extracts 
gas, oil, and “produced water” from Monterey 
County’s San Ardo Oil Field. Rock units that host 
accumulations of oil and gas usually host water as 
well - a lot of water. Oil and gas production 
operations typically view “produced” water as a 
nuisance that must be managed. Historically 
ChevronTexaco planned for, and permitted (under 
Order No. 99-81 and NPDES Permit No. 
CA0049832), a water management facility that 
would treat produced water and then either 
discharge the water to 1) the Salinas River, or 2) 
recharge the Salinas groundwater basin. By 
developing that system, ChevronTexaco could 
expand its current area of steam-enhanced 
production into an idled, previously developed 
portion of the field known as the Lombardi zone. 
However, ChevronTexaco did not construct the 
previously proposed water management facility and 
has not expanded the Lombardi development. 
Instead, ChevronTexaco re-injected the produced 

water back into the oil-producing zone. NPDES 
Permit No. CA0049832 expired on September 10, 
2004.  
 
ChevronTexaco decided against pursuing an 
NPDES permit renewal. However, ChevronTexaco 
still wishes to discharge highly treated produced 
water to land. Treatment will include filtering, 
water softening (for steam only), reverse osmosis, 
and neutralization. Following treatment, the 
produced water will flow through constructed post-
treatment surface wetlands to percolation basins. 
The constructed wetlands and percolation basins 
are located within the 100-year flood plain. Should 
a 100-year flood occur, ChevronTexaco can route 
flows away from the constructed post-treatment 
wetlands and percolation basins, instead 
discharging to existing class II disposal wells, 
which re-inject water into the oil-bearing 
formation. The discharge removes a relatively 
large amount of water from the deep oilfield 
formation and introduces it into the Upper Valley 
Subarea of the Salinas Valley Groundwater Basin, 



Item No. 20 2    July 8, 2005 

where the water can augment freshwater supplies 
at an average daily flow of 2.1 MGD (6.45 acre-feet 
per day).   
 
The proposed waste discharge requirements 
terminate the existing NPDES permit and regulate 
the San Ardo Oil Field’s treated produced water 
discharge to recharge basins. Regulations applicable 
to the land discharge are unchanged since adoption 
of the existing permit.  Staff redrafted the proposed 
order maintaining the previous order’s land disposal 
requirements.  
 
 
DISCUSSION 
 
Facility Description 
ChevronTexaco (formerly Texaco Exploration and 
Production Inc.)  extracts gas and oil from the San 
Ardo Oil Field. The San Ardo oil field is 
approximately 2,500 acres, and is located: 
• About 6 miles south of San Ardo 
• Between Sargent Road and U.S. 101, and  
• East of the Salinas River.  
 
The project site is identified with Monterey County 
Assessor's Parcel Number of 237-101-002-000. The 
location of the project site is illustrated on 
Attachment A - Location Map. Adjacent property 
uses include agricultural fields located north of the 
project site, San Ardo oil field properties east and 
south of the project site, and the Salinas River and 
additional oil field properties west of the project 
site. The project site is currently zoned for heavy 
industrial uses.  
 
Waste streams of concern 
The quality of produced water is determined by 
geochemical reactions between the water and rock, 
hydrology, and geologic history. The untreated San 
Ardo Oilfield produced water exhibits the following 
notable characteristics: 
 

Characteristic Rating Value (mg/L) 
Alkalinity as CaCO3 High 550  
Hardness as CaCO3 Hard  170 
Chloride Very high 3,700  
Sodium Very high 2,100 
TDS Very high 6,200 
Various petroleum 
hydrocarbons Some above MCLs 

 

Treatment operations description 
The proposed water treatment facility will process 
an average daily flow of 2.1 million gallons per 
day (6.45 acre-feet per day; an acre-foot is 
equivalent to 326,000 gallons and is enough to serve 
two families for one year) and a maximum capacity 
of 6.3 MGD using the following processes: 

• Oil and solids removal 
• Degasification 
• Warm lime softening 
• Multi-media filtration 
• Ion exchange softening 
• Two-pass reverse osmosis (RO) 
• Sodium adsorption ratio (SAR) 

adjustment 
 
ChevronTexaco would construct post-treatment 
wetland areas as part of the proposed project.  The 
constructed post-treatment wetlands would be built 
on an approximately 32-acre area, initially 
segmented into three 5-acre areas.  The remaining 
area would be set aside for future expansion, if 
necessary.  The constructed post-treatment wetland 
areas would be built with approximately five-foot 
high earthen berms around the perimeter of each 
pond.  The constructed post-treatment wetland 
areas could accommodate approximately 50,000 
barrels of water per day (2.1 MGD).   
 
The constructed post-treatment wetland areas would 
provide hydraulic equalization and quality 
assurance of the water prior to discharge.  The 
ponds would be constructed as a surface flow 
system and would consist of shallow basins with 
emergent and sub-emergent wetlands plants.  The 
constructed post-treatment wetland areas would 
have a free-water surface design with water flowing 
above the surface of the soil at an average operating 
water depth of 6 to 12 inches.  The constructed post-
treatment wetland areas would use native plants, 
such as cattail (Typha spp.) and bulrush 
(Schoenoplectus spp.), and locally excavated topsoil 
underlain by a bentonite-amended soil liner that 
would prevent percolation of water into the aquifer. 
 
The water flowing through the wetland would be 
enhanced through several mechanisms, including 
sedimentation, microbial degradation, precipitation, 
and plant uptake. 
 
 



Item No. 20 3    July 8, 2005 

Disposal operations description 
Recharge Basins - ChevronTexaco will use 
recharge basins to discharge treated water to the 
shallow aquifer. The recharge basins will consist 
of two 7.5-acre ponds (totaling 15 acres).  The 
basins would be approximately six feet deep.  The 
basins would be created through excavation of the 
project site and construction of earthen berms 
around the perimeter of each basin.  The sand and 
gravelly soils located at the project site would 
provide sufficient hydraulic conductivity to allow 
percolation of the total outfall of the water 
reclamation facility, totaling approximately 50,000 
barrels per day (2.1 MGD) of treated water.  The 
percolation of the treated water would recharge the 
groundwater basin with approximately 2,300 acre-
feet per year.  Approximately 160,000 cubic yards 
of grading would be required to construct the 
recharge basins.   
 
Regional Geology 
The project area is located in the Salinas Valley, a 
120-mile long northwest trending tectonic basin 
extending from the mountain regions in San Luis 
Obispo County near Santa Margarita to Monterey 
Bay in Monterey County. Along its length in 
Monterey County, the Valley varies in width from 
approximately 3 miles near Bradley to 10 miles at 
the Monterey Bay coast. The Valley is bounded on 
the east by the Gabilan and Diablo ranges, and on 
the west by the Sierra de Salinas and Santa Lucia 
Range.  
 
Bedrock in the area adjacent to the Salinas Valley 
is composed of granite intrusives and metamorphic 
rocks. The metamorphic rocks consist primarily of 
gneisses, schists, and quartzites, and together the 
granitics and metamorphics are referred to as the 
Salinian basement complex. The Salinian 
basement complex is bounded on the northeast by 
the San Andreas Fault, and it extends 
southwestward to the Sur-Nacimiento Fault.  
 
In the Santa Lucia Range, the Salinian basement is 
overlain primarily by deformed late Tertiary 
marine and continental sediments. The relatively 
level, shallow sediments beneath the Salinas 
Valley were deposited during the late Pleistocene 
and Holocene, and the distribution of these 
sediments is influenced by sea level fluctuations 
resulting from glaciation and deglaciation during 
the late Pleistocene. The Pleistocene sea level 
fluctuations influenced sediment distribution most 

strongly in the area from just southeast of the city 
of Salinas northwestward to the coast, and as a 
result the Pleistocene stratigraphy from the vicinity 
of Salinas northwestward is different from that 
found to the southeast. Pleistocene sediments in 
the southern part of the Salinas Valley consist 
predominantly of sand and gravel.  
 
Hydrogeologic Conditions 
ChevronTexaco will discharge to the Salinas 
Valley Groundwater Basin’s Upper Valley 
Subarea, which is in the southernmost part of the 
Salinas Valley and extends to the southern end of 
Monterey County, near Bradley. The aquifer layer 
in this area is in one unit. The majority of wells in 
this area are relatively shallow, and lie along the 
course of Salinas River. The shallowest 
groundwater in the San Ardo area occurs in 
Quaternary river deposits of the Salinas Valley.  
 
Sediments younger than the Paso Robles 
Formation are classified as alluvium and include 
alluvium in recent streambeds as well as 
paleofluvial deposits. Alluvium covers most 
valley bottoms and terraces along major streams 
in the Salinas Valley. It is sometimes difficult to 
establish the thickness of alluvium in the Salinas 
River Valley because the material is difficult to 
distinguish from the Paso Robles Formation in 
well logs. The transition from recent alluvium to 
that of the older Paso Robles is typically 
gradational. Recent alluvium consists of gravel, 
sand, and silt and is generally unconsolidated. 
The gravel is sandy, poorly sorted, and ranges in 
color from yellowish gray to pale yellowish 
brown and dark reddish brown. It is massive to 
crudely bedded and commonly includes 
channels and cross strata. Sand units are 
interbedded with gravel and silt and locally 
make up the bulk of alluvium. Sands are pale 
yellowish orange, massive, and friable, they can 
be calcareous locally. The alluvium 
unconformably overlies the Paso Robles 
Formation and older strata. Fossils are scarce in 
the alluvium. The alluvium is mainly of fluvial 
origin, deposited by the Salinas River and its 
tributaries. 
 
The southern Salinas Valley area lies mainly on 
the Salinian block; a structural element of the 
Coast Ranges that is characterized by a 



Item No. 20 4    July 8, 2005 

basement of granite and high-grade 
metamorphic rocks. Productive Miocene 
sandstones at San Ardo lie unconformably on 
this basement high. The San Andreas Fault Zone 
borders the Salinian block to the east, and a 